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L.T. Rich Part Description NEW BOSS
Part Number Part Number
_250_SPACER SPACER,1/4 ID,3/4 OD,1/8 THICK,ST/ST 143-0564
10058 FITTING-BULKHEAD [1/2" NPT TANK] 126-0400
30400 ISOLATOR, VIBRATION [2NPC2] 143-0005
30401 LOVEJOY BUNA INSERT 68514411070 135-8125
30402 LOVEJOY L095 1" COUPLER 143-0006
30403 LOVEJOY L095 1/2" COUPLER 143-0007
30405 RING, LOCK, STEEL, LOVEJOY, SR 143-0008
30406 ELEMENT, LOVEJOY 143-0009
30677-SNOWRATOR KNEE PAD -SNOWRATOR 143-0011
30678 KNOB-FLUTED [5/16-18 INSERT] 135-5689
30679 PAD KNOB 143-0012
30700-SNOW DASH PANEL DECAL - SNOWRATOR 143-0013
30708 FOOT PLATE DECAL - JR36/36R 135-8150
30711 DECAL-OIL 135-6398
30712 DECAL-CAP, STRAINER 135-6424
30726 TAG, WARNING, ENGINE OIL 135-8163
30732 DECAL, HOPPER MOTOR, SR 143-0014
31620-ZG5-033 REGULATOR, VOLTAGE, HONDA GX390, 18A, SR 143-0528
32110-ZE2-W00 HARNESS ASSY (REGULATOR) HONDA GX, SR 143-0529
3E4511 KEY-UMBRELLA 135-5708
60009 VALVE-CHROME, 1/4 [N9OFMB14] 135-5737
60010 VALVE-DIRECTO [AA6B] 135-5721
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60012 VALVE-THROTTLE [N23520-3/4-PP] 135-5736
60013 VALVE-CHROME, 1/2 [N9OFML12] 135-5760
60014-B PUMP-5.0 GPM 135-5759
60017 ELBOW-90 DEG [3/4"NPT] 132-7706
60019-12 FITTING-HOSEBARB [1/2"] 120-8671
60023 FITTING-REDUCER [1/2 - 1/4] 135-5743
60024 FITTING-ELBOW-90 [BARB-6, NPTF-8M] 135-8341
60025 FITTING-ELBOW-90 [BARB-6, NPT-6M] 135-8342
60026 FITTING-ELBOW, 90 [3/4" NPT - 1/2" HB] 135-5744
60027 FITTING-ELBOW, HOSEBARB 120-8673
60029 FITTING-STR [BARB-6 X MPT-4] 135-8345
60032 GAUGE 135-5740
60038 FITTING-ELBOW-90 [BARB-6, UN 11/16] 135-8358
60040 GUN-SPRAY, SPOT 135-5773
60041 TIP-SPRAY, #12 SPOT 135-5778
60053 FITTING-HOSEBARB 120-8672
60058 FITTING-NIPPLE [3/4 X 1/2] 135-5742
60061 STRAINER-INLINE [3/4 NPT PP-50] 135-5765
60069-A CAP, THREADED, SPRAY GUN 143-0024
60078 1/2 CPVC MIP ADAPTER 143-0025
60087 1/4 MNPT X QUICK FTG ADAPT. 143-0026
60109 CAP-TANK, SPRAY 135-5916
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60120-C PLASTIC BEARING 135-8439
60123 TANK, WHITE, 20GAL, SR 143-0027
60124 TANK, 20GAL, AUX, WHITE, SR 143-0028
70011-B SPINNER-SPREADER [SHORT HUB] 135-5954
70013 CABLE-PUSH/PULL [LOCKING] 135-5931
70014 CABLE-PUSH/PULL 135-5935
70014-B BALL JOINT-SS [10-32] 135-5682
70019 DIAL 126-0988
70019-A CLIP [PINE TREE] 126-0986
70022 MOUNT-DIAL 126-0985
70023-D SHAFT-HOPPER, 120 135-8504
70023-S SHAFT, HOPPER, SS, SR 143-0029
70023-S TSSR SHAFT,SS HOPPER,0.375 TO 0.75 DIA SS, SR 143-0543
70024-C COUPLER-SS 135-5037
70027 DIFFUSER [ACCUWAY] 126-0991
70028 12 VOLT HOPPER MOTOR 143-0030
70029 RETAINER-CABLE, WIRE [W/SCW] 135-5961
70040 GUIDE-RATE, GATE 126-0990
70041 LINKAGE-GATE, RATE 135-5965
70042 HOPPER-120LB 135-8519
70100-BLACK HOLDER-TOOL, CLIP [BLACK VINYL COATED] 135-5661
70101 CPVC PIPE, 1/2 X 13.75 143-0032
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80005-W BAR-SPEED [WELD] 135-5427
80017 WHL/TIRE ASM,4PR,SMOOTH,4X4 [18X950-8] 143-0035
80018 SNOW 4X4, WHEEL AND TIRE 18X8.50-10 143-0036
80019-B SPACER-AXLE 135-5683
80022-16 ROD, 16", JOYSTICK, SR, J36R 143-0038
80023 LINKAGE-ROD END, QD 135-8630
80038 ROD, SR, PLOW 143-0039
80050 DECK WHEEL [PLASTIC] 135-8690
80152 RETAINER, CABLE 135-5569
80155-2014 SLIDE-DOOR, HOPPER 135-5573
80173-2012 PLATE, KNEE PAD, 36R, SR 143-0041
80205-36R HARNESS - ING, 36R, SR 135-8925
80205-EXT 12" EXTENSION CABLE 135-8927
80208 BATTERY BOX \NPART#03188 135-8940
80213 SWITCH, ON/OFF, WITH LIGHT, BLUE, SR 135-8947
80214-A METER-TACH/HOUR 135-5259
80215 SWITCH-IGNITION 135-6052
80237 HARNESS, LED, SR, 2017+ 143-0042
80238 HARNESS, PUMP, SR, 2017+ 143-0043
80239-LED HARNESS ASSY, LIGHTS, SR 143-0538
80239-PGH HARNESS ASSY, POWER/GROUND, SR 143-0537
80239-PUMP HARNESS ASSY, PUMP/VIBRATOR, SR 143-0539
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80239-RFPT HARNESS ASSY, RETRO FIT PIG TAIL, SR 143-0541
80239-SMPT HARNESS ASSY, SPINNER MOTOR PIG TAIL, SR 143-0540
80240 METER, VOLT, DIGITAL, SR 143-0044
80243 SWITCH, SR 143-0045
80244 LENS, BLUE, SR 143-0046
80245 LENS, RED, SR 143-0047
80303 BUSHING-FLANGE [.5 ID] 135-5694
80316 3/8 FLANGE BEARING (HOPPER SHAFT) 135-9003
80316-R BEARING-FLANGE [EFOI-06R] 135-5043
80352-36R HUB, WHEEL, SR,36R 143-0048
80402-TANDEM-REVC | PUMP-AXIAL TAND PIST W AUX, 6CC, .024 143-0049
80403-B TANK, HYDRO, 2QT, 36R, SR 143-0050
80404 FILTER-HYDRAULIC 135-5695
80422 3/8 PUSH-ON SWIVEL (6)\N288-06-06 135-9094
80425 FITTING,MALE 1-513200
80430-PV-KNOB HOPPER MOTOR CONTROL KNOB 135-9111
80432-B FITTING-SWIVEL, 90 DEG [6500-6-4] 135-5680
80435 4MJIC-4MNPT 90 143-0051
80437 FITTING,STRAIGHT,4MJIC-SMORB 135-9119
80449-F JOYSTICK, 4 POSITION W/FLOAT, 3 POSITION 143-0588
80453 CYLINDER-MAXIM WSB [12DX4S,.625 ROD] 143-0054
80454 CYLINDER, 1-1/2 X 4, ROD AND BALL END,SR 143-0055
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80461-HOSE ASM, HOSE OIL DRAIN 135-5364
80468 CYLINDER, 1-1/2 X 4, DOUBLE BALL END, SR 135-9178
80489-45 ELBOW 45[10MORB-6MJIC] 143-0056
80510 CABLE-THROTTLE 135-5260
80510-31 CABLE, THROTTLE, SR,36X4 143-0057
80511 CABLE-CHOKE 135-5707
80609 MALE FLAT FACE COUPLER #4 NPT THREADS 143-0058
80611 FEMALE FLAT FACE COUPLER #4 NPT THREADS 143-0059
80616 6MJIC-12MMX1.5 MALE METRIC ADJ ORING 143-0060
80620 WHEEL MOTOR, R, 36R,SR 143-0061
80621 WHEEL MOTOR, L, 36R,SR 143-0062
80704-B PIN-LIFT [7/8 X 4-1/2] 135-9368
80706 PIN-LYNCH [7/16 X 1.59, YZ] 135-9372
80707-P SPRING, SR, PLOW 143-0065
80707-PLOW-CS SPRING, SR, PLOW 143-0506
80743 ADJUSTABLE LIFT PIN BUSHING CAT. 1-2 135-9422
80748 3/8X1-1/2 SS COTTERLESS HITCH PIN 135-9430
80750 PIN-QUICK REL,SS 18-8,W/LANYD,1/4DX1.12L 143-0066
80903 HOSE-COILED, 15 FT 135-6612
82106-A WLD, SHIELD, SIDE DEFLECTOR 135-9762
83067 SPRING-COMPRESSION 135-5654
83390 ENGINE-HONDA,390CC,11HP,ES W/PNL,REG,18A 143-0067
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83391 ATTACHMENT-REMOTE CHOKE,HONDA 390CC ENG 135-9849
86006-A HOSE ASM (CUT LENGTH ON HOSE IS 7.375) 135-9948
86018 HOSE,OIL DRAIN,3/8X 13 WRAPPED ,SR,36X4 143-0076
86024 HOSE-26,3/8,100R17,6FJIC,6FJIC90,WR 135-9964
86026 HOSE ASM-26, 3/8, JIC FST/JIC F90 135-9966
86027 HOSE-33.5,1/4,100R17,4FJIC,4FJIC,WR,ABI 143-0077
86028 HOSE33.5,1/4,100R17,4FJIC,4FJIC,WR 143-0078
86036 HOSE ASM-38.5,1/4,100R17,4FJIC,4FJIC90 135-9976
86038 HOSE ASM, HYD LP[3/8 X 24.0, STR 37-F6] 135-9978
86042-A HOPPER 8.5" LOW PRESSURE HOSE ASSEMBLY 135-9983
86060 HOSE-25,3/8,100R17,6FJIC90,6FJIC90,WR,NC 143-0079
86061 HOSE-29,3/8,100R17,6FJIC,6FJIC90,WR 142-0002
86062 HOSE ASM-48,3/8 FST JIC+F90 JIC 142-0003
86063 HOSE-31.5,3/8,100R17,6FJIC,6FJIC90,WR,SR 143-0080
86064 HOSE-53,3/8,100R17,6FJIC,6FJIC90,WR 143-0081
86065 HOSE-45.75,3/8,100R17,6FJIC,6FJIC90,WR 143-0082
86066 HOSE-43.5,3/8,100R17,6FJIC,6FJIC90,WR 143-0083
86067 HOSE-40.5,1/4,100R17,4FJIC,4FJIC90,WR 30 143-0084
86068 HOSE ASM-3.88,LO-PRESS,1/2,100R6,8FJIC 143-0085
86069 HOSE ASM-23,CR FSW JIC X1, GY INSTA-GRIP 142-0004
86070 HOSE-12.5,LO PR,3/8,100R6,6FJIC,6FJIC,SR 143-0086
86071 BULKHEAD-4MJIC-4MNP 143-0087
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86141-HT HOSE ASM, 7X30X40 CR-ENDS,GY INSTA-GRIP 142-0050
90121 LATCH, SR 143-0090
90124 HINGE, SR 143-0092
90125 SWITCH-OP [W/HARNESS] 135-6121
90126 LIGHT, LED, 142-0153
90135 VIBRATOR, SR (SMALL - VERTICAL) 143-0093
90136 DECAL, HOPPER, LID, SR 143-0094
90137 DECAL, HOPPER, SMALL, SR 143-0095
90148 BUSHING-BRONZE,SR,SS HOPPER[3/8X5/8X3/4] 143-0096
90205 CONTROLLER, RATE, ELECTRIC SPREADER 142-0216
92002 1" SHAFT COLLAR ZINC 142-0230
A83020 NUT-SWITCH, KEY 135-5715
BP-210 PIN, BRIDGE - 2 15/16 X .148 142-0350
BRSS-43D RIVET, BLIND - 43D 143-0099
CB-141SS SCREW-CARR [1/4-20X1.00, SS] 126-1455
CB-1458SS BOLT,CARRIAGE,1/4-20X5/8,ST/ST 143-0556
CB-38114 3/8-161-1/4 CARRIAGE BOLT 142-0368
CB-38114SS BOLT, CARRIAGE - SS, 3/8-16 X 1 1/4 143-0101
CB-381SS SCREW-CARR [3/8-16X1.00, SS] 126-0980
CB-3834SS SCREW-CARRIAGE [3/8-16 X 3/4, SS] 135-6271
CB-51634SS SCREW-CARR [5/16-18X.75, SS] 126-0695
CPSS-532 X 112 PIN-COTTER [5/32 X 1.50, SS] 135-6292
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E633257 GRIP-CONTROL, MOTION 1-633257
EGB716-BLACK STRIP-TRIM, 12.0 INCH 135-5336
FBF64LF-IR RIVET,3/16 143-0557
FW8-SAE-38 3/8 SAE FLAT WASHER GR8 YZ 142-0431
FWSS-10 WASHER-FLAT [.218 X .437 X .051, SS] 126-0759
FWSS-12 1/2 S/S FLAT WASHER 142-0442
FWSS-12LOD WASHER, FLAT - SS, 1/2 143-0103
FWSS-12S0D WASHER, FLAT - SS, 1/2 143-0104
HCSSC-1034 SCREW-HH [#10-24 X 3/4, SS] 135-6356
HCSSC-125 HHCS,1/2-13X5,ST/ST 143-0532
HCSSC-38134FT 3/8-16 X 1-3/4 FULL THREAD S/S 142-0478
HCSSC-382 3/8-16 X 2 S/S HEX HEAD CAP BOLT 142-0479
HCSSC-5161 5/16-18 X 1 S/S HEX HEAD CAP SCREW 142-0484
HCSSC-516112 5/16-18 X 1-1/2 S/S HEX HEAD CAP SCREW 142-0485
HCSSC-5162 5/16-18 X 2 S/S HEX HEAD CAP SCREW 142-0489
HFNC5-12S 1/2-13 FLANGE NUT GR 5 142-0538
HFNCS-10S 10-24 S/S HEX FLANGE NUT 142-0542
HFNCS-12S HEX FLANGE NUT 1/2-13 SS 142-0543
HFNCS-14S NUT, LOCK, FLANGE, SERRATED - SS, 1/4-20 142-0544
HFNCS-516S NUT, LOCK, FLANGE, SERRATED -SS,5/16-18 142-0545
HFNFS-516S 5/16-18 FLANGE NUT FINE THREAD 142-0550
HFSSC-12114 SCREW-HHF [1/2-13 X 1-1/4, SER FLG, SS] 135-6207
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HFSSC-14112 1/4 X1-1/2 S/S HEX FLANGE BOLT 142-0555
HFSSC-14114 SCREW-HHF [1/4-20X1.25, SER FLG, SS] 135-6312
HFSSC-1412 SCREW-HHF [1/4-20 X 1/2, SER FLG, SS] 135-6280
HFSSC-1434 1/4-20 X 3/4 HEX FLANGE BOLT S/S 142-0556
HFSSC-381 SCREW-HHF [3/8-16 X 1.0, SER FLG, SS] 135-6208
HFSSC-38112 SCREW-HHF [3/8-16 X 1.50, SER FLG, SS] 135-6278
HFSSC-38114 SCREW-HHF [3/8-16 X 1.25, SER FLG, SS] 135-6211
HFSSC-38134 HEX FLANGE BOLT 3/8-16X1-3/4 SS 142-0558
HFSSC-3834 SCREW-HHF [3/8-16 X 3/4, SER FLG, SS] 135-6274
HFSSC-5161 SCREW-HHF [5/16-18 X 1.0, SER FLG, SS] 135-6272
HFSSC-51634 SCREW-HHF [5/16-18X.75, SS] 126-2712
HHCSC8-38114 3/8-16X 1-1/4 GR8 143-0106
HHCSC8-58334 5/8-11 X 3-3/4 GR 8 HEX CAP SCREW 142-0604
LTBC-27B 27" BLACK BATTERY CABLE 143-0118
LTBC-32R 32" RED BATTERY CABLE 142-0843
LTBC-33R CABLE-POSITIVE [33" W/COVER] 135-6114
NNC8-58 5/8-11 NYLOK NUT GR 8 ZINC 142-0885
NS10075-W MOUNT,BATTERY BOX,36R,SR [WELD] 143-0120
NS10105 EXTENSION, HYDRO-PUMP 143-0122
PEC2332 CLAMP-OETIKER, 167 [18.5MM] 135-5757
PEC78 CLAMP-OETIKER, 167 [22.6MM] 135-5692
S5DFA12 FITTING, BARB TO QD, STRAIGHT, PLASTIC 143-0124
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S5DFE12 FITTING-ELBOW, BARBED [3/4 QD X 1/2] 126-0961
SC-0500-ZC 1/2" SHAFT COLLAR ZINC 142-1442
SC-1000-2E COLLAR-SHAFT, PLAIN [1.0 ID, 1.5 OD] 142-1447
SET-1420X14 SCREW, SET - 1/4-20 X 1/4 142-1492
SHCS-14-20X12 SCREW, CAP, SOCKET HEAD - 1/4-20 X 1/2 142-1545
SJ3-04-VP TIP, SJ3 STREAM JET RED 143-0125
SL025-90 STREET ELBOW, 1/4" 143-0126
SM10103 PLATE, ENGINE, SR 143-0132
SM10105-W MOUNT, WHEEL MOTOR, SR [WELD] 143-0137
SM10108-TSSR-W WLD, BRACKET, TRAINGLE, PLOW, SR 143-0503-03
SM10108-W WLD, BRACKET, TRAINGLE, PLOW, SR 143-0503-03
SM10114-TSSR-W-3 WLDMT, SR BLADE ADJUST (A-FRAME) 143-0505-03
SM10114-W WLD, PIVOT, PLOW, SR 143-0150
SM10115 MOUNT, BACK BRACKET, HORIZ CYLINDER, SR 143-0151
SM10117 FENDER, FRONT WHEEL, SR 143-0153
SM10120 MOUNT, HEADLIGHT, R, SR 143-0160
SM10120-L MOUNT, HEADLIGHT, L, SR 143-0161
SM10122 TSSR PLATE, NAME, SR 143-0518
SM10123 BRKT, NOZZLES, FRONT BOTTOM, SPRAY, SR 143-0166
SM10124-W FRAME,LEFT, 120LB HOPPER, SR [WELD] 143-0561
SM10124-WR FRAME,RIGHT,120LB HOPPER, SR [WELD] 143-0562
SM10133 BRACE, UPRIGHT, CENTER SUPPORT, SR 143-0175
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SM10154-REVTSSRL | UPRIGHT, L, SR 143-0523
SM10154-REVTSSRR | UPRIGHT, R, SR 143-0522
SM10164 BRACE, WHEELBAR, SR 143-0186
SM10166 TSSR-1 PLATE, IDENT, HOSE, SR 143-0521
SM10167 TSSR PLATE, BACKDROP, NAMEPLATE, SR 143-0519
SM10171 GUARD, WIRE, SR 143-0191
SM10172 TSSR-W PANEL, CONTROL, SR [WELD] 143-0524
SM10174 PLATE, HYDRO TANK, SR 143-0194
SM10176 TRAY, GUN, 36R, SR 143-0195
SM10179-L SUPPORT, PLATE, FOOT, L, SR 143-0201
SM10179-R SUPPORT, PLATE, FOOT, R, SR 143-0202
SM10180-W WLD, PLOW, SR 143-0204
SM10180-TSSR-W WLD, PLOW, SR 143-0507
SM10193 LATCH, MOUNT, HOPPER, SR 143-0216
SM10193 TSSR LATCH, MOUNT, SS HOPPER, SS, 0.188, SR 143-0545
SM10194-W MOUNT PLATE, HOPPER, SR [WELD] 143-0218
SM10195 BACKSHIELD, HOPPER, SR 143-0219
SM10200 ROD, PIVET, SPRING, PLOW, SR 143-0220
SM10200-W PIN,TRIP,PLOW,SR [WELD] 143-0221
SM10201 BUMPER, FRONT, HOPPER, SR 143-0222
SM10202 BACKPLATE, BUMPER, HOPPER, SR 143-0223
SM10203 BRKT,MNT,MOTOR,120LB HOPPER, SR 143-0563
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SM10214-W ROD, PIVOT, PLOW, SR, WELDMENT 143-0232
SM10216 SPACER, SHRT, CYLINDER, SR 143-0234
SM10217 SPACER, LNG, CYLINDER, SR 143-0235
SM10218-W WLD, FOOTPLATE, SR 143-0237
SM10264-TSSR-W SR PLOW MAIN PIVOT [WELD, BLACK] 143-0504-03
SM10264-W WLDMT, SR BLADE ADJUST (A-FRAME) 143-0274
SM10272 BRACKET, POSITION, SPRAY TANK, SR 143-0278
SM10276 ROD, 3/4" X 3 7/8",SR, SS 143-0578
SM10276-W PIN,PLOW,LOWER VERT LIFT CYLINDER[WELD] 143-0284
SM10282 TSSR-01 LATCH, DISCONNECT, PLOW, SR 143-0508
SM10297 CUTTING EDGE, 4'0", PLOW, SR 143-0296
SM10303 BRACKET, 220 CABLE, 120 HOPPER 143-0303
SM10304 KICKSTAND, PLOW, SR 143-0304
SM10305 STOP, ENGINE PLATE, SR 143-0305
SM10305-R STOP, ENGINE PLATE, RIGHT, SR 143-0525
SM10311 PLATE, COVER, HYDRO-PUMP HOUSING, SR 143-0308
SM10312 TSSR-W MOUNT,HYDRO-PUMP TO ENGINE,36R,SR [WELD] 143-0520
SM10312-W MOUNT,SR HYDRO TO ENG (REMOVABLE ACCESS) 143-0310
SM10314 PLATE, MOUNT, HYDRO PUMP, SR, J36ZX4 143-0313
SM10317 TSSR SHELL, BACK, SS HOPPER, SR 143-0558
SM10318 SHELL, FRONT, SS SR HOPPER 143-0315
SM10319 TSSR 3 SHELL, RIGHT, SS HOPPER, SR 143-0535

BOSS Products, a division of The Toro Company, reserves the right under its product improvement policy to change construction
or design details and furnish equipment when so altered without reference to illustraions or specifications used herein. {April 2019)

BOSSPLOW.COM | LI G



| B®SS Snowrator Parts Cross Reference Guide

SNOWPLOW

L.T. Rich PeDasrenan NEW BOSS
Part Number Part Number
SM10319 TSSR 3-L SHELL, LEFT, SS HOPPER, SR 143-0536
SM10320 SHELL, LID, SS SR HOPPER 143-0317
SM10321 BRACKET, VIBRATOR, SR SS HOPPER 143-0318
SM10322 SHIELD, HEAT, VIBRATOR, SS SR HOPPER 143-0319
SM10323 BUMPER, FRONT, SR SS HOPPER 143-0320
SM10323 TSSR BUMPER, SS HOPPER, 0.120SS, SR 143-0544
SM10324 TSSR BOTTOM, SS HOPPER, SR 143-0546
SM10325 PLT, MOTOR MOUNT, SS HOPPER, SR 143-0322
SM10326-W UPRIGHT, RIGHT, SS HOPPER, SR 143-0534
SM10326-WL UPRIGHT, LEFT, SS HOPPER, SR 143-0533
SM10327 BRACKET, UPRIGHT SUPPORT, SR SS HOPPER 143-0324
SM10328 TSSR SHIELD, SALT, FRONT, SS HOPPER, SR 143-0559
SM10329 BRACKET, CABLE, SR SS HOPPER 143-0326
SM10330 SLIDE DOOR, SS SR HOPPER 143-0327
SM10331-TSSRW DEFLECTOR,MOUNT,SS HOPPER, SR 143-0560
SM10334-W WLD, PLATE, DC BOTTOM, SR SS HOPPER 143-0333
SM10336-W WLD, PLATE, DC MIDDLE, SR SS HOPPER 143-0337
SM10338 PLATE, SPREADER, SR SS HOPPER 143-0339
SM10339 BLADE, IMPELLER, SR SS HOPPER 143-0342
SM10341-WL LEG, WELDMENT, EDGE SAVER, LEFT 143-0347
SM10341-WR LEG, WELDMENT, EDGE SAVER, RIGHT 143-0348
SM10344 CABLE BRACKET, SR SS HOPPER 143-0349

BOSS Products, a division of The Toro Company, reserves the right under its product improvement policy to change construction
or design details and furnish equipment when so altered without reference to illustraions or specifications used herein. {April 2019)

BOSSPLOW.COM | LI G




@YY snowrator Parts Cross Reference Guide

SNOWPLOW

L.T. Rich Part Description NEW BOSS
Part Number Part Number
SM10356-W HOUSING, WHEEL MOTOR, 36R, SR [WELD] 143-0361
SM10362-W PIN, CENTER, SR [WELD] 143-0526
SM10401 PLATFORM, FERT BOX, L, SR 143-0366
SM10402-L UPRIGHT, FERT BOX, L, SR 143-0367
SM10402-R UPRIGHT, FERT BOX, R, SR 143-0368
SM10403 PLATFORM, FERT BOX, R, SR 143-0369
SM80006-WR WLD, JOY STICK, RIGHT 143-0381
SM80007-WL WLD, JOY STICK, LEFT 143-0382
SNAPS-375-1750R PIN, SNAP - SS, 3/8 X 1 3/4 143-0386
SSNNC-1024 10-24 S/S NYLOK NUT 142-1655
SSNNC-12 1/2-13 S/S NYLOK NUT 142-1656
SSNNC-14 1/4-20 S/S NYLOK NUT 142-1657
SSNNC-38 3/8-16 S/S NYLOK NUT 142-1659
SSNNC-516 5/16-18 S/S NYLOK NUT 142-1660
TB-123SS BOLT,CARRIAGE,1/2-13X3,ST/ST 143-0531
TRPC-1012S SCREW, MACHINE, TRUSS - SS, 10-32 X 1/2 142-1749
TRPC-1034S SCREW 143-0438
TRPC-14114S SCREW-PTH [1/4-20 X 1.25, SS] 135-6608
TRPC-1434S 1/4-20 X 3/4 S/S TRUSS SCREW 142-1750
TRPC-51634S 5/16 X 3/4 SS TRUSS PHILLIPS 142-1751
TSSR001-W-01 CHASSIS, SR [WELD] 143-0501
TSSR014 PLATE, REAR, CHASSIS, SR, SS, 0.188 143-0502
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L.T. Rich Part Description NEW BOSS
Part Number Part Number
TSSR027 PANEL,MAIN,TOP,FRONT,SR, 0.120 [WELD] 143-0516
TSSR028 PANEL, MAIN, TOP, REAR, SR, 0.120 143-0517
TSSR034 FENDER, LEFT REAR, WHEEL, SR 143-0511
TSSR034-R FENDER, RIGHT REAR, WHEEL, SR 143-0512
TSSR036 MOUNT, REAR LIGHT, SR 143-0513
TSSR041 SUPPORT, TOP PLATE, SR 143-0527
TSSR053 GUARD, REAR TIRE, L, SR, SS, 0.06 143-0509
TSSR053-R GUARD, REAR TIRE, R, SR, SS, 0.06 143-0510
ZB200205 MOUNT-SPEEDOMETER 135-5505
ZB200206-W MOUNT-DEFLECTOR, SIDE [WELD] 135-5388
ZB200338 COUPLING, .75 SS, HOPPER 142-1979
ZB200350 BASE-HOPPER, 120 142-1990
ZB200352-W ROD-PIVOT, JOY STICK [WELD] 135-5430
ZB200360 SCREEN-HOPPER, 120 142-1995
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